
 

 

 
Subsequent Management Guideline - Myocarditis 

 

 

  

 

 

 

 

 

 

  

 

 

 

  

 

 

 

 

** IMPORTANT **Subsequent management of patients 

with myocarditis that is either not improving or worsening 

should always be discussed with a cardiologist, 

Immunotherapy team and the patient’s oncologist 

Outpatient Management 

Following on 
from Initial 
Management 
Guidelines or 
Discharge 

To commence oral 
prednisolone 1mg/kg and 
taper 10mg prednisolone 
every 5 days, with bi-
weekly telephone 
monitoring and cardiac 
bloods (Troponin T & CK + 
monthly Pro BNP). 
Send Referral Form to the 
IO team to commence 
outpatient toxicity follow 
up 
ccf-tr.Iotox-
referral@nhs.net  
 + refer to Dr Dobson or 
local cardiology services 
 

Assess Cardiac 
Markers and 
clinical status 

Improving 

 

Cardiac markers +/- 
clinical status not 
improving/deteriorati
on  
(Admission not 
indicated) 

Cardiac markers +/- 
clinical status 
deteriorating 
(admission indicated) 

Extend to weekly calls and bloods after 2 
weeks until completion of prednisolone 
taper as per steroid tapering guidelines. 
Follow outpatient follow up guidelines 

Increase to preceding dose of 
prednisolone (i.e. If now on 20mg and 
LFT’s deteriorate, increase to 30mg 
daily) 
 Increase frequency of monitoring as 
indicated.  If symptoms/ cardiac markers 
do not improve team consider 
discussion with the immunotherapy 
team + cardio oncology team (Dr 
Dobson LHCH)/ local cardiology service. 
Consider repeat ECG if clinically 
indicated.  

Admit and start IV methylprednisolone 
2mg/kg/day. Follow Initial Management 
guidelines for myocarditis for the first 24-48 
hours. Discuss ceiling of care with oncology 
team. Inform the immunotherapy team +/- 
the cardio oncology team (normally Dr 
Dobson LHCH) or local cardiology team team 
of admission.  
Optimise cardiac medicationsand consider 
cardiac monitoring as per initial 
management guidelines.  
 

Inpatient Management 

Following on 
from Inital 
Management 
Guidelines 

Day 5 

ADDITIONAL IMMUNOSUPRESSION ONLY 
COMMENCE FOLLOWING DICUSSION WITH 
The IMMUNOTHERAPY TEAM +/- CARDIO 
ONCOLOGY TEAM. 
Mycophenylate Mofitil (MMF) 
Starting dose is 500mg BD increasing to 1g 
BD after a week. In certain cases MMF can 
be increased to 1.5g BD after discussion 
with the immunotherapy team.  
Full blood count should be monitored regularly 
as patient due to risk of immunosuppression.  
 
Infliximab Protocol 
 
Tacrolimus Protocol (coming soon) 
 
Stopping Immunosuppression 
-Once cardiac markers  improve to base 
line  reduce steroids using the reduction 

schedule herea and then standard 
weaning protocol. 
-Continue immunosuppression until steroids 
weaned. If cardiac markers are stable for 
one Further week after stopping steroids 
Consider tapering immunosuppression 
agent by 500mg BD every 2 weeks.  

 

If cadiac 
markers/ clinical 
status clinically 
worsening- 
Contact 
Immunotherapy 
team/Dr 
Dobson/ local 
cardiology team 
for advice 
consider 
additional 
immune- 
suppression  
(options include  
tacrolimus 
/MMF ) if 
troponin markers 
not improving, IV 
steroids, IV fluids 
(depending on 
fluid status).  
Investigations as 
required.  

 

Day 3 

Bloods 
and 
clinical 
status 
worsened 

Bloods 
and 
clinical 
status 
improved 

Discuss with immunotherapy teamlocal 
cardiology team.  
 Consider i n c r e a s i n g  
methylprednisolone to 4mg/kg/day but 
this should not be increased without 
discussion with the immunotherapy team/ 
local cardiologist.  
Consider alternative immunosupression). 
Check results of all investigations. 

IV methylprednisolone > 2mg/kg/day 
reverse sequence of escalation every 3 days, 
once down to 2mg/kg/day convert to oral 
prednisolone 1mg/kg/day (not a flat dose of 
60mg). 
Consider Infliximab- (this must be discussed 
with Dr Dobson). 
Follow outpatient subsequent management 
pathway: bi weekly bloods and taper 10mg 
every 5 days as per outpatient pathway. 
If on additional immune-suppression, 
continue this at the same dose whilst the 
steroids are being reduced, once 
prednisolone discontinued, wean off 
immunosuppression as long as cardiac 
markers remain stable 

Dr Dobson at LHCH is the regional cadiologist advisor for CPI-induced myocarditis and may be contacted by local teams for discussion/advice 
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